
Overview of sewage sludge minimisation: techniques based on cell
lysis-cryptic growth

P. Romeroa,*, M.D. Coelloa, J.M. Quirogaa, C.A. Aragónb

aDepartment of Environmental Technology, University of Cádiz, Plg. Rı́o San Pedro s/n, Puerto Real, Cádiz, Spain
Email: pablo.romero@uca.es
bFoundation Centre for New Water Technologies (CENTA), Autovı́a Sevilla-Huelva (A-49) km, 28 Carrión de los
Céspedes, Seville, Spain

Received 18 January 2012; Accepted 8 January 2013

ABSTRACT

Sewage sludge production is currently considered as one of the most important problems in
wastewater treatment due to the high costs of management and treatment, as well as limita-
tions in its final use. In accordance with the order of priority in waste management options,
[...]
been used to bring about cell lysis. The efficiency of
hydrogen peroxide is enhanced in the presence of iron
salts [66], while ultraviolet (UV) or visible light
radiation is needed to close the iron cycle between
Fe2+ and Fe3+.

Increasing dosages of both H2O2 and the metal
catalysts result in the increased levels of sludge
solubiliation [66]. In an MBR [67] coupled to a sludge
Photo–Fenton oxidation process, the amount of
sludge generated was reduced 96%, in addition to
improving nitrogen removal without detriment to the
quality of the effluent. According to previous studies,
the H2O2/Fe

2+weight ratio to achieve the highest
efficiency is 8:1, while the optimal temperature for the
Photo–Fenton process is 65–70˚C, operating in an acid
medium [68].

Furthermore, there is also a promising line of
research aimed at coupling the use of Photo–Fenton
reagents with the generation of electricity and H2 [69].
Tokumura et al. [70] found solar light to be more
effective than costly UV light to launch Photo–Fenton
reactions and thus achieve greater sludge solubilisation.

P. Romero et al. / Desalination and Water Treatment 51 (2013) 5918–5933 5921



4. Chemical and thermo-chemical treatments

Thermal treatment led to greater cell lysis when
the temperature increased from 50 to 95˚C. However,
the impact on the floc structure seemed to be limited,
with the floc size distribution remaining almost
constant above 50˚C [71]. At the early stage of heat
treatment, a rapid increase was observed in the
population of thermophilic bacteria along with the
emergence of protease–secreting bacteria [72]. In
addition, protease activity in the supernatant of
the sludge increased after 1 h of heat treatment, as
proteases were considered to be released from the
microbial cells by lysis. Hydrolytic enzymes play an
important role in lysis-cryptic growth induced by
heat treatment. This trend was also reported by Paul
et al. [73]. The same study suggests preferential
solubilisation of proteins over carbohydrates after
heat treatment. Heat treatment also results in a
decrease in the heterotrophic growth rate, giving rise
to a higher effluent COD concentration [74]. Accord-
ing to Camacho et al. [75], there are three major
issues explaining the observed reduction in sewage
sludge: (i) a low release of organics, (ii) an immediate
and reversible biological inactivation associated with
the additional maintenance energy requirements and
(iii) a potential inert production that could reduce
sludge biodegradability due to the formation of
refractory compounds [20].

High temperatures can be combined with an acid
or alkaline treatment. A 60% reduction in excess
sludge production was obtained in a membrane
system whose recycled sludge was heated to a
temperature of 90˚C [76], maintaining both a low
hydraulic residence time (1–2 h) and low sludge age
(10 h). In another study [77], a fraction of the total
volume of the aerobic tank was taken from an MBR
pilot plant, specifically 1.5% of the influent volume,
and was treated at 80˚C, pH 11 for three hours,
obtaining a 33% reduction in the sludge generated.
Phosphorus removal was not diminished, whereas
nitrogen removal was improved. The enhancement of
organic matter solubilisation resulted in a new
source of carbon for the denitrification phase [77].
Excess sludge production was reduced by 30% in a
continuous system with a sludge age of 15 days,
when 20% of the sludge contained in the aeration
tank was treated daily at 90˚C [78]. However,
removal of COD and TSS worsened 15% compared
to the reference system. Moreover, nitrogen removal
was impaired due to autotrophic biomass washout,
while the presence of heavy metals increased in
both the effluent and the sludge (Cd, Cu). This
increase in heavy metals depends on the range of

temperatures used in the thermal treatment. Up to
95˚C, a significant increase in the biosorption
capacity of heavy metals was induced. Above 95˚C,
however, the effect of the released soluble ligands
and the lower total number of surface functional
groups limited the uptake of heavy metals [79,80].
Laurent et al. [78] reported that copper leakage in
the effluent increased from 13 to 40% and that the
Cd concentration doubled.

Tests carried out in a sequential batch reactor
(SRT: 10 days) showed a 27% reduction in sludge
production when the temperature rose to 45˚C in the
reaction phase. On reaching 60˚C, there was no
excess sludge generation. However, COD and turbid-
ity values did not meet the criteria of the American
Public Health Association, APHA [81]. When the heat
treatment in the same SBR was limited to one hour
and was applied to only a fraction of the sludge,
reductions in sludge production of 47 and 100% were
achieved at 60 and 70˚C, respectively. However,
the quality of the effluent was still negatively
affected [82].

Camacho et al. [83] applied heat treatment (95˚C,
40min) to the sludge from the primary settling unit of
a wastewater treatment plant located in Evry (France),
obtaining a 55% reduction in the sludge production
employing a treatment rate of 0.2 d�1. Elliott and
Dorica [84] achieved a 26% reduction in the volume of
sludge generated in a continuous process sewage
treatment plant (pilot plant scale, SRT: 16 days) receiv-
ing raw wastewater from a paper mill by treating the
recycled sludge in an acid-thermal process (pH: 3.3,
25˚C). Mild treatment with NaOH, (pH=10, 60˚C,
20min long) allowed a 37% reduction in excess sludge
and resulted in higher biodegradability of the sludge
[85,86]. An alkaline-thermal treatment of sludge at pH
13 achieved a 78% reduction in sludge production,
while at pH 10 the reduction was 44% [87]. In batch
process trials, Tan et al. [88] established an optimum
pH for alkaline-thermal treatment of 11 to reduce
sludge. In a recent article, a 46% reduction in sludge
production was reported when an acidified sludge
(9 g/l, 9 h hydrolysis) was recycled back into the
wastewater treatment process [89]. Innovative studies
have focused on the use of the by-products of the
alkaline-thermal treated sludge for both the synthesis
of biosurfactants [90,91] and the production of micro-
bial lipid concentrate for further uses, for example, in
biodiesel production [92].

5. Improved aeration

The oxygen concentration in the aeration tank has
been shown to have an inversely proportional relation

5922 P. Romero et al. / Desalination and Water Treatment 51 (2013) 5918–5933



to excess sludge production. A higher oxygen concen-
tration might lead to a deeper diffusion of O2 into the
flocs, thus enlarging the aerobic region inside these
and consequently leading to a substrate-limiting
situation. According to Monod kinetics, this stressed
situation results in both lower growth rate and lower
sludge production because of the predominant cellular
maintenance activities [5]. Nevertheless, the resulting
aeration cost is an important factor to be taken into
consideration.

Reduction up to 54% in sludge generation has
been reported in the activated sludge process when
supplying high purity oxygen [93]. Boon and Burges
[94] reduced the daily production of sludge to 60%
when supplying high purity oxygen to an activated
sludge system. Wunderlich et al. [95] considered the
decrease in sludge generation to be a consequence
of the increased SRT (3.7 vs. 8.7 days), since an
aeration basin with higher dissolved oxygen (DO)
can support a higher TSS concentration. Abbassi
et al. [96] found a 25% decrease in the sludge gener-
ated when the DO rose from 2 to 6mg O2/l in a
reactor. A 10% reduction in secondary sludge
production was detected when employing DO values
ranging from 1 to 9mg O2/l in the aeration unit of
a wastewater treatment plant treating the effluent
from a paper mill [97]. The increase in DO also
improved COD removal and the settling and dewa-
terability properties of the sludge[5]. Furthermore,
the process avoided the proliferation of filamentous
bacteria [98].

6. Enzymes

6.1. Added Enzymes

As the vast majority of organic matter present in
raw wastewater is composed of proteins (1/3 of
chemical oxygen demand, COD), polysaccharides (1/5
of COD) and lipids (1/3 of COD) [99], hydrolytic
enzymes (lipases, celluloses and amylases) promote
solubilisation of solids and the enhanced biodegrada-
tion of sludge.

Although raw wastewater contains enzymes, most
of the extracellular hydrolytic enzymes are immobi-
lized by adsorption in the matrix of extracellular
polymeric substances (EPS) [100,101]. Commercial
enzymes can be used for hydrolytic sludge solubilisa-
tion. Parmar et al. [100] used a combination of
commercial enzymes (0.1% w/w) to achieve a
reduction in sludge of between 30 and 50% and even
improved sludge settleability.

The positive synergic effects of different enzymes
have been proved. Moreover, the presence of

protease has been reported to achieve a better
improvement in settleability than lipase or cellulose
[100]. Adjustment of the pH of sludge treated with
enzymes under acid conditions improves solids
reduction, while treatment under alkaline conditions
improves settleability. Hydrolysis by enzyme activity
[102] can be enhanced through disintegration of the
floccular matrix with cation-binding agents [103] or
surfactants [104].

Kim and Sim [105] studied the synergy of the
hydrolytic action of ozone and commercial enzymes.
Their results showed that when proteases were
added, maximum solubilisation of sludge was
recorded at a dosage of 0.03 g O3/g TSS. On the
other hand, a dosage of 0.04 g O3/g TSS was needed
if enzymes were not added. Enhanced sludge
hydrolysis using commercial enzymes has also been
shown when metal ions were added at various
concentrations [106].

Besides the addition of enzymes, there are other
techniques available to achieve sludge reduction that
involves the direct release into the recirculation line
of two organic matters: Folic Acid [107,108] and
Archaea. Two companies market these products:
Arkea� (ArchaeaSolutions, Inc.) and Dosfolat�XS
(Alpha Chemie Gmbh). The addition of these
substances does not truly belong to the main group
of lysis-cryptic techniques, as it does not promote
cell lysis.

6.2. Enzymatic hydrolysis by thermophilic bacteria
(thermophilic aerobic reactor)

In this technique, the activated sludge process is
combined with a thermophilic aerobic excess sludge
digester (TAESD) in which thermal-enzymatic attack
at high temperatures brings about cell lysis
[109,110]. The sludge can be mechanically thickened
previously so as to save energy. High temperatures
promote the growth of the thermophilic bacterial
population. These organisms produce enzymes that
prevent the reproduction of bacteria present in the
sludge and even produce cell lysis. Some of these
cells are long lasting and difficult to lyse in the
absence of thermophilic bacteria [111]. Seeing
as thermophilic bacteria need a temperature above
45˚C, these microorganisms generated in the TAESD
does not play any role in the aeration tank. How-
ever, they do not die either, because they form
spores and hence flow back to the aerobic digester.
This means that there is no need to add exogenous
enzymes. The cost of constructing the digestion unit
must be taken into account, as well as the energy

P. Romero et al. / Desalination and Water Treatment 51 (2013) 5918–5933 5923



required to reach and maintain both thermophilic
conditions and correct aeration. Recently, Park et al.
[112], coupling a TAESD to the recirculation line,
reduced sludge production by 49.6% employing a
recirculation ratio of two, and by 69.0% when the
ratio was three. Settleability was not affected and
the effluent met all the legal requirements. A pilot
plant (HRT: one day) achieved a 93% reduction in
sludge production and high BOD removal within
270days of operating [110]. A TAESD was imple-
mented at a wastewater treatment plant treating an
influent flow rate of 250m3/d. After three years of
operating, with a high HRT (1–3 days), the system
showed a 75% reduction in sludge production.
However, TSS and COD values in the effluent and
P removal worsened slightly. A pilot-scale facility of
the process has been also operated for a year with
wastewater from a petrochemical plant. Excess
sludge generation was shown to be completely elim-
inated in the new process. According to the reported
estimates, total operating costs for the new process
were reduced to 40–50% of those of the conventional
wastewater dewatering process [109].

Biolysis E� (Ondeo-Degrémont) and S-TE Pro-
cess� (Kobelco Eco-Solutions CO, Ltd) are systems
based on the same layout. It thus promotes the
proliferation of microorganisms under thermophilic
conditions. The Biolysis E� system showed a reduc-
tion in sludge production ranging from 30 to 80%
depending on the influent. Similarly, a TAESD
coupled to a pilot-scale anaerobic-anoxic-oxic (A2O)
process with submerged membrane achieved
zero-sludge production with a TAESD with a sludge
retention time of two days [113].

7. Mechanical disintegration

A sufficiently high external stress or pressure must
be applied to the sludge to damage microbial cells. If
a low energy process is applied, only disintegration of
flocs is observed. A sludge thickening unit is often set
up prior to mechanical treatment in order to handle a
smaller volume of sludge.

Thus far, the influence of mechanical sludge disin-
tegration has mainly been studied as a preliminary
treatment prior to digestion with the aim of enhanc-
ing the hydrolysis limiting step [114,115]. However, a
mechanical disintegration stage can be included in
the recirculation flow to promote cell lysis-cryptic
growth. Kopp et al. [116] stated that the best
techniques for mechanical disintegration of sludge
are ball mills and homogenisers. Sano et al. achieved
a 52% reduction in sludge production and improved
nutrient removal when treating 75% of the recycled

sludge from an anaerobic/oxic process (HRT: 12.8 h)
using ball mills [117]. Springer and Higgins [118]
adapted a wet grinding system (Kady Bio-Lysis
SystemTM (Kady Int. Lc)) to grind sludge, obtaining
reductions in biomass growth of 56% in trials con-
ducted in a full-scale pilot study carried out in Maine
(SRT: 10–15days). The aeration costs resulting from
the increase in TSS were compensated by the savings
generated by the reduction in the final volume of
sludge produced. Nolasco et al. [119] tested the effec-
tiveness of this system in a paper mill. In addition to
achieving total recycling of the sludge, the effective-
ness of the facility was not impaired. Camacho et al.
[120] reported only a 20% reduction in sludge
production when a high pressure homogenisation
unit was implemented in the recirculation line of an
activated sludge treatment system operating at a
frequency of 0.2 d�1. Slightly poorer SS removal in
terms of TSS and an improvement in settleability
were observed. In the study by Rai and Rao [114], a
high pressure homogenizer (HPH) was employed in
a discontinuous process. These authors recommended
applying, 6.926 to 10.695 kJ/kg to minimise the
microbial growth in the sludge. A 70% reduction in
sludge production was achieved when mechanical
disintegration of the sludge was combined with a
membrane system and high sludge age (54 days)
[121]. Another batch process study reported that the
degree of disintegration of excess sludge employing
an HPH was significantly influenced by the homoge-
nisation pressure, sludge TS and, to a lesser extent,
by the number of homogenisation cycles [122]. Micro-
SludgeTM is a patented commercial process that uses
an alkaline pretreatment and a high pressure homog-
eniser to provide an enormous and sudden pressure
change to burst cells. At present, it is only applied as
a pretreatment before sludge handling units, although
its application on a side stream of return activated
sludge (RAS) is conceivable [123]. Combined ozone
and mechanical disintegration treatments have been
also tested by Lee et al. [124], who used a ball mill
and ozone dosage in a treatment carried out in acid